
• •> -
111.1

• ^ - • • v > * . •»•<*..

quire
potential of South African gold and



T H E W A T E R R E Q U I R E M E N T S

AND

P O L L U T I O N P O T E N T I A L

OF

S O U T H A F R I C A N G O L D AND U R A N I U M M I N E S

-0O0-

J W FUNKE
Specialist Consultant
WATER RESEARCH COMMISSION
MAY, 1990

KV 9/90



Available from:

Water Research Commission
P O Box 824
PRETORIA
0001

DISCLAIMER

This report has been reviewed by the Water Research Commission and ap-
proved for publication. Approval does not signify that the contents necessarily
reflect the views and policies of the Water Research Commission, nor does
mention of trade names or commercial products constitute endorsement or
[...]
quired. However, this does not mean that such hazards are in fact maintained at accept-
able levels. The experience obtained to date on measuring underground levels of radon
daughters has shown that ventilation flow rates necessary for heat control in some instances
maintain the radon daughter levels acceptably low but in other instances not. It cannot be
assumed that because a mine is apparently well ventilated no radon daughter problems will
prevail. In addition to this there are very few and probably no adequate routine measuring
programmes in situ to verify this.

Radiological conditions during surface operations are shown in Table 15 (Metcalf, 1990).

In view of the growing concern locally and internationally with regards to radiation hazards,
a comprehensive and systematic assessment of this situation in the mining industry - under-
ground and on the surface - is now regarded as necessary. To this effect, the Nuclear
Energy Amendment Act (Act No 56 of 1988) established the Council for Nuclear Safety
with regulatory powers over nuclear installations and activities involving nuclear-hazardous
materials. These include

mining and processing of uranium - and thorium - bearing areas;

other operations involving such materials including, for example, monazite process-
ing plants, as well as burning of pyrites in sulphuric acid plants.

103



In view of certain shortcomings in the existing Mines and Works Act it was decided, in con-
sultation with the Government Mining Engineer and as an interim measure, for the Coun-
cil to proceed with licensing in terms of the Nuclear Energy Act, in order to ensure ade-
quate radiological safety (Council for Nuclear Safety, Annual Report 1988/89).

104



Table 15: Radiological conditions prevailing in various surface plants

Type

Uranium plant

Sulphuric acid plant

Calcining facility

Phosphate (Baddeleyite)

Monazite (Mineral sands)

Monazite (Mine)

Uranium (High thorium content in ore)

Dose rate

mrem/h

0,05 to 0,5

0,05 to 2,0

0,1 to 4,0

0,05 to 2,0

0,05 to 2,0

0,5 to 10

0,5 to 300

Long lived airborne
alpha activity

1 DAC*

0,01 to 10 DAC

Up to 8 DAC

Up to 20 DAC

Up to 200 DAC

Up to 10 DAC

DAC = Derived air-borne concentration (ore dust and uranium concentrate aerosol)
equai to the inhalation during a whole year or about 2 000 exposure h/a
representing the annual dose limit



DEVELOPMENTS TO REDUCE THE INTAKE OF LOW TDS WATER
INTO MINES

5.1 Upgrading of treated sewage for reuse as mine service water

At Kloof the volume of potable water intake for the hostels, housing 13 500 occupants
averages about 4 000 m3/d or 0,296 m3/person.d. The intake of potable water by the nine
hostels at Vaal Reefs gold mine varies widely but is typical of mine hostels (Table 16). At
Buffelsfontein the daily water intake for hostels averages 0,34 m3/person.d . About 75% of
the volume comes from the ablution blocks and about 25% from the kitchen and beerhall.
Because of the generous intake of about 0,2 to 0,71 m3/person.d of low TDS potable water,
the raw sewage derived from mine hostels has a low TDS content compared with mine
service water (Table 17). Consequently, scale formation and corrosion would be easier to
control if mine hostel sewage would be upgraded for use underground. Investigations by
the Division of Water Technology (DWT) of the CSIR and Gold Fields at Kloof indicated
the possibility of producing a high-quality industrial water from treated sewage plant
maturation pond water at a cost lower than that of Rand Water Board water. Ferric
chloride dosage to maturation pond effluent followed by dissolved air flotation (DAF)
removes phosphates, algae and other suspended solids and improves the quality of the
water with respect to COD and turbidity. The low ammonia content in the maturation
pond No 8 effluent of 0 to 1 mg// indicates that complete disinfection with moderate
chlorine dosage is achievable. The full-scale plant to produce high-quality water for use
underground (of which a flow diagram is shown in Fig 34) was commissioned early in 1986.

This water treatment plant at Kloof will probably be further improved by incorporating
ozone treatment for oxidizing nitrite, thereby reducing the chlorine demand for complete
disinfection (McLaren, 1990).

5.2 Supplementation of RWB water with dolomitic water (Pullen and McLaren, 1989)

The drought experienced during the early 1980s and its resultant restrictions forced the
mining industry to look for alternative sources of water. Driefontein Consolidated being
situated on the water rich dolomites of the West Witwatersrand has isolated at its West
Driefontein North Shaft the upper sources of underground dolomitic water some 960 m
below surface, from where it is pumped to the surface at a rate of about 80 M//d. This
volume is split into a service water fraction and a potable water fraction. The potable
water fraction of 10 M//d is treated in a dual-media, downflow, pressure filter plant after
which it is chlorinated and blended with RWB water at a ratio of 1:1 and reticulated into
the existing potable water circuit.

The service water fraction is pumped to both the East and West Driefontein refrigeration
plants. Excess water overflows into the existing canal system to feed the No 7 West Shaft
service water intake and the Wonderfonteinspruit.

The plant was commissioned early in 1986; it is automated and requires little operator at-
tention.

The North shaft water is made up of two sources, namely 55 Ml/6 of relatively uncon-
taminated dolomitic fissure water and 25 M//d of spent service water from the No 4 shaft

106



Table 16: Monthly potable water intake and specific use by hostels at Vaal
Reefs for January 1986

Hostel

East

West

South

No

1

2

5

3

4

6

7

8

9

Total

Occupants

4 723

3 140

4 363

3 506

3 230

2 843

2 322

9 040

5 744

38 911

Water intake

rn!

41 983

17 036

66 963

21 840

22 928

14 177

14 789

106 641

118 149

424 506

Specific use

mVperson.day

0,296

0,181

0,512

0,208

0,237

0,166

0,212

0,393

0,686

0,352

These figures do not include water used for sports fields



©
00

Table 17: Chemical quality of Pretoria, Kloof and Vaal Reefs settled sewage and mine service water

Determinand

PH

TDS

SO,

Cl

Total P

NH3-N

NO2+NO3-N

COD

Settled sewage

Pretoria

7,2 to 7,5

550 to 650

155

60 to 130

10 to 12

35 to 38

10 to 12

340 to 410

Kloof

7,1

800

100 to 140

50

5 to 8

9 to 22

1 to 13

600

Vaal Reefs

6,8 to 7,1

590 to 860

180 to 280

80 to 90

6 to 8

19 to 26

2 to 13

600

Underground mine service water

Kloof

7,3

1 200

390

460

1

2

24

15 to 50

Vaal Reefs

5,0 to 7,0

1 400 to 4 200

400 to 1 200

110 to 780

ND

ND

ND

ND

Concentrations in mg/i, except pH ND = not determined



K Maturation pond 8\
^vse t t led mme woter

Compressed air supply

Saturators

Poiyelectrolyte tanks

"Flow 6 Ml /day

Dissolved air floatation unit

Ftow6M£/doy

{Average Flow from under ground

Backwash tank Clean water tonk

Figure 34
Flow diagram of dissolved air flotation (DAF)

and filtration plant for the recovery of high-quality
water from treated sewage/settled mine service water



working area. The 5 M/ buffer tank receiving water from both sources was modified during
1987 to allow dolomitic water to pass peferentially to the potable water treatment plant.

The chemical composition of the water is shown in Table 18.

5.3 Desalination of mine service water

desalination of water can be done by a number of different processes or a combination
of such processes, which are discussed hereafter.

5.3.1 Membrane processes

The major problem for the desalination of mine water by membrane processes arises from
the presence of sparingly soluble salts in the water, notably calcium sulphate. All desalina-
tion processes are concentrating processes which produce a fresh water and a concentrated
brine stream from which salts will precipitate, once the solubility limit has been exceeded.
Table 19 shows the average calcium sulphate saturation levels in various mining areas and
also in a simplified way, disregarding interference by other salts, the corresponding possible
water recovery before calcium sulphate scaling is likely to occur.

Water recoveries achievable before CaSO4 saturation are low in some areas and can be as
little as 5% to 20% at some mines. For conventional membrane processes to work effec-
tively on these waters, an extensive pretreatment system would be necessary. Suspended
solids removal, reduction in iron and manganese and chemical softening using lime and
soda ash would be required to precipitate calcium and magnesium and to reduce silica
levels. Pretreatment requirements would thus tend to make desalination of mine service
water by conventional reverse osmosis uneconomical and complex.

Electrodialysis (ED) is a membrane process based on the principle that certain synthetic
membranes will allow only negatively charged ions (anions such as Cl") to pass, while other
types of membrane will pass only positively charged ions (cations such as Na + ) . Electricity
is used as the driving force. Pairs of membranes are placed alternatively in a cell, between
two electrically charged plates (Fig 35). Positively charged ions in the diluting compart-
ment are attracted to the negative electrode and pass through the cation-permeable
membrane, thus becoming entrapped in the concentrating compartment. Similarly, nega-
tive ions attracted to the positive electrode are removed from the diluting compartment as
they pass through the anion-permeable membrane to be trapped in the concentrating com-
partment. The process results in the desalination of water in the diluting compartments.
Conventional ED has a unidirectional mode with cations moving to the negative fixed
cathode and anions moving to the positive fixed anode.

In electrodialysis reversal (EDR) the polarity of the electrodes is reversed 3 to 4 tirnes/h and
in this way various fouling and scaling problems encountered with the conventional ED
process have been overcome. A small pilot EDR plant which has been operated with
Water Research Commission support at ERPM experienced frequent operational
problems, primarily the blocking of the membrane stack by scale deposits.

Indications are, however, that EDR may be suitable for treating mine water with a low con-
centration of calcium sulphate. With equipment supplied by the Water Research Commis-
sion, COMRO has been operating a 140 m3/d EDR pilot plant (Ionics) and a 30 nr^/d
tubular RO plant (Bintech) for the desalination of mine water at the Beatrix mine. The

no



Table 18: Chemical composition of different sources of water at Driefontein Consolidated

Determinand

PH

TDS

Conductivity*

Hardness**

Alkalinity**

SO,

Cl

NO3-N

NH.-N

North shaft
water

(Sept 1983)

8,1

531

ND

247

142

128

27

15

0,1

Dolomitic
water
(1988)

8,1

ND

48,5

252

139

76

22

2,6

0,3

RWB
water

8,3

386

ND

143

ND

68

34

0,5

< 0,1

1:1 Mixed potable
water
(1988)

7,7

ND

< 50

180

180

60

21

1,2

< 0,1

* mS/m
** Total in mg CaCO/i
Concentrations in mg/i, except pH and conductivity



Table 19: Calcium sulphate saturation level of mine water in various
mining areas

Mining area

Orange Free State

Klerksdorp

Far West Rand

East Rand

Evander

Average satu-
ration level

%

20

33

55

50

14

Maximum water recovery
before saturation limit

%

80

67

45

50

86



Concentrate Solirte feed

H2oas
stream

i
water

i Cathode
| feed

rO
OH

OH

Cathode woste

©- .

o

or

Anode*
feed i

H+

Anode watte

Concentration Product water

C = Cation permeable membrane

A = Anion permeable membrane

Figure 35
Diagrammatic arrangement of an electrodialysis stack

113



chemical composition of the feed, product water and brine is given in Table 20.

Pretreatment for the EDR plant consists of potassium permanganate oxidation of Fe ,
flocculation, multimedia filtration and filtration through a cartridge filter (10 Mm). Water
with a temperature of as much as 40°C is tolerated. The water recovery is 80% with a 80%
salt rejection. The flow scheme of this EDR pilot plant is shown in Fig 36. Pretreatment
for the RO plant consists of pH adjustment, potassium permanganate oxidation of Fe2+

and multimedia filtration. Since the cellulose acetate RO membrane is temperature sensi-
tive, the maximum temperature of the feed water is limited to 30°C. Water recovery is
75% with 80% to 85% salt rejection. Tests with both plants were completed by August
1987 (Juby, 1989).

The seeded reverse osmosis (SRO) process was developed to overcome the scaling and foul-
ing problems encountered in some applications of conventional reverse osmosis. The SRO
process is shown in Fig 37. Briefly, a slurry of seed crystals, principally calcium sulphate, is
incorporated into the feed water of a tubular reverse osmosis system. These seed crystals
then serve as preferential sites for the growth of additional crystals of calcium sulphate,
silica and other salts and prevent the formation of scale on the surface of the membrane.
Tubular reverse osmosis modules are required for SRO as slurries of 3% to 10% solids are
circulated continuously in the system. Such concentrations of suspended solids would
rapidly result in complete blockage of either spiral or hollow-fibre RO modules.

With support by the Water Research Commission COMRO has operated a small 5 m3/d
pilot SRO plant at ERPM, with 92% reliability and a water recovery of between 92% and
96%. The tests showed that SRO was capable of producing a good quality water with 350
mg// to 980 mg// TDS from mine water averaging 2 850 mg// at satisfactory membrane
fluxes and using minimal pretreatment. There has been no evidence of membrane scaling
by calcium sulphate or fouling by contaminants present in the mine water. However, tests
with a larger 50 mr'/d SRO pilot plant at the ERPM gold mine had shown that the SRO
process was inefficient energy-wise and required a high rate of recirculation, resulting in
heating, necessity for cooling and a high degree of wear on the slurry pumps. Conse-
quently, a new process has been developed by COMRO which should eliminate the
abovementioned disadvantages, known as the slurry precipitation and recycle reverse os-
mosis (Sparro) process. A 0,85 //s (73 m3/d) pilot plant has been erected at ERPM with
support by the Water Research Commission and is currently being tested and evaluated.

5.3.2 Distillation

The most common desalination process for sea water is distillation. However, about 80%
of the salt content of sea water is NaCl and, furthermore, a relatively low rate of recovery
of desalinated water is acceptable because the supply of saline feed water is unlimited.
Studies by COMRO have shown that generally distillation processes are unsuitable, mainly
because of high capital and operating costs and also because of the severe scaling expected
to occur at operating temperatures. No further studies in this direction are planned in the
near future.

5.3.3 Desalination in combination with ice-making for mine cooling

Freezing is claimed to have several advantages over other methods of desalination, includ-
ing the following (Shone, 1987):

114



Table 20: Average chemical composition of product water and brine of the EDR and
RO pilot plants at Beatrix mine over 3 500 h of operation

Method of
desalination

Electrodialysis
reversal (EDR)

Reverse osmosis
(RO)

Feed

Product

Brine

Feed

Product

Brine

TDS

3 184

637

9 135

2 952

470

9 950

Cl

1748

376

4 990

1 725

281

5 400

Na

1392

193

3 110

1 280

152

3 000

Ca

100

25

ND

ND

ND

ND

SO4

74

5

344

70

3

260

Fe *

0,6

0,5

0,9

1,0

0,4

3,0

Mn

0,6

0,2

1,4

0,6

0,2

1,2

Ba

0,6

0,3

1,0

0,6

0,3

2,0

Turbidity

NTU

1,0

0,4

0,4

1,0

0,4

2,0

PH

6,4

6,1

5,4

5,7

5,9

5,4

Concentrations in mg/i, except pH and turbidity * Total ND = Not determined



Mine woter feed

4

Potassium
permanganate
dosing

Gas vent

SHMP
dosing

Product
^ Brine blow-down